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Cowea o MILL TEST CERTIFICATE | HYLNDAl
Customer DUFERCO ! STEEL
. i1, Sonphyeon-dong. Dong—gu, Incheon,
L/C No. Head QHice 401-712, S. Korea
P/O No. 32201 370CMOY Certiticate No. JH20131101824 - 4
Commodity H-BEAM Clags Cert. No.
— ASTM A572 GBO/AG02]
Spacification CSA 350W S . S Data of Issus 2013-11-11
X ?;.--‘Chemica.[Commsition {95) "Ténslle,}:é‘s!:,' Impact Test (V-notch)
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SUS TOTAL 64,400
Mote] (1) Ceg: [CESC+Mn/B+Cr/SHVi5+Me/5+Ni/15+Cuf15) {3) Yield Ratio = YP/TS
N :
S { ; tm WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANGE WITH THE
. - ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of CLA Team '
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